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Drug

1. Gastro-Intestinal system

1.1 Antacids and other drugs for dyspepsia

Aluminium hydroxide + magnesium hydroxide
Antacid

Simethicone

Simethicone

Carminative

Sodium bicarbonate

Atropine sulfate
Domperidone

Domperidone

Hyoscine - n - butylbromide
Hyoscine - n - butylbromide
Hyoscine - n - butylbromide
Metoclopramide hydrochloride
Metoclopramide hydrochloride

Ranitidine
Ranitidine
Omeprazole

afiutiu

1.4 Drugs used in acute diarrhoea
Oral rehydration salts
Oral rehydration salts
1.5 Drugs used in chronic bowel disorders

1.6 Laxatives

Bisacodyl

Milk of magnesia
Unison enema
Unison enema
Lactulose

Castor oil

Route of Administration

Pharmaceutical Form & Strength

suspension 240 ml
tablet

chewable tablet 80 mg
drop. (0.6 ml/40 mg)
mixture 180 ml

tablet 300 mg

1.2 Antispasmodics and other drugs aftering gut motility

injection 0.6 mg/ml

tablet 10 mg

suspension 30 ml (5 mg/5 ml)

syrup 30 ml (5 mg/5 ml)
tablet 10 mg

injection 20 mg/ml
tablet 10 mg

injection 5 mg/2 ml

1.3 Ulcer-headling drugs and drugs used in variceal bleeding

injection (50 mg /2 ml)
tablet 150 mg
capsule 20 mg

capsule

oral powder én

oral powder g1y

tablet 5 mg
suspension 240 ml
rectal lig 100 ml
rectal lig 20 ml
syrup 100 ml

oil



Route of Administration
Drug :
Pharmaceutical Form & Strength
Senna leaf capsule
1.7 Local preparations for anal rectal disorders
Proctosedyl! (hydrocortisone+zinc oxide+benzocait  suppository
1.8 Drugs affecting intestinal secretions

2. Cardiovascular system

2.1 Positive inotropic drugs

29
30

31
32
33
34
35
36
37

38

39

40

41

42
43

Digoxin tablet 0.25 mg
Digoxin injection 0.25 mg/ml (2 ml)
2.2 Diuretic

Amiloride + HCTZ (Moduretic)

Furosemide
Furosemide
Furosemide

Furosemide

Hydrochlorothiazide (HCTZ)

Spironolactone

2.3 Anti-arrhythmic drugs

Adenosine
Atropine sulfate
Amiodarone
Magnesium sulfate

Magnesium sulfate

2.4 Beta-adrenoceptor blocking drugs

Atenolol

tablet (5 + 50 mg)
tablet 40 mg

tablet 500 mg
injection 250 mg/25 ml
injection 20 mg /2 ml
tablet 25 mg

tablet 25 mg

injection 6 mg/2 ml
injection 0.6 mg/ml
injection 150 mg/3 ml
injection 50% (2 ml)
injection 10% (10 ml)

tablet 50 mg

Propranolol hydrochloride tablet 10 mg
2.5 Drugs affecting the renin - angiotensin system
and some other antihypertensive drugs
2.5.1 Vasodilator antihypertensive drugs
Hydralazine hydrochloride tablet 25 mg
Hydralazine hydrochloride injection 20 mg/ml
2.5.2 Centrally acting antihypertensive drugs
2.5.3 Alpha-adrenoceptor blocking drugs

Prazosin hydrochloride tablet 1mg
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Route of Administration
Drug :
Pharmaceutical Form & Strength
Doxazosin hydrochloride tablet 2 mg

2.5.4 Angiotensin-converting enzyme inhibitors

Captopril tablet 25 mg
Enalapril tablet 5 mg
Enalapril tablet 20 mg
Ramipril (Tritace 2.5 mg.) tablet 2.5 mg

2.5. Angiotensin-II receptor antagonists
Losartan Potassium tablet 50 mg.
Valsartan 80 mg. + HCTZ 12.5 mg. (Co-Diovan) tablet

2.6 Nitrates , calcium channel blockers and other vasodilators
2.6.1 Nitrates
Isosorbide dinitrate tablet 5 mg (sublingual)
Isosorbide dinitrate tablet 10 mg

2.6.2 Calcium channel blockers

Amlodipine besilate tablet 5 mg
Nifedipine tablet 5mg
Nifedipine SR tabet 20 mg
Verapamil hydrochloride tablet 40 mg

2.6.3 Other vasodilators
2.7 Sympathomimetics
2.7.1 Inotropic sympathomimetics
Dopamine injection 250 mg /10 ml
2.7.2 Vasoconstrictor symopathomimetics
2.7.3 Drugs used in cardiopulmonary resuscitation
Epinephrine (Adrenaline) injection 1 mg /ml
2.8 Anticoagulants
2.9 Antiplatelet

Aspirin tablet 81 mg
Aspirin (Aspent) tablet 300 mg
Clopidogrel bisulfate (Plavix) tablet 75 mg

2.10 Fibrinolytic drugs
2.11 Haemostatics

2.12 Lipid-regulating drugs
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Drug

Pharmaceutical Form & Strength

Atrovastatin

Fenofibrate

Gemfibrozil

Simvastatin

3. Respitatory system
3.1 Bronchodilators

3.1.1 Adrenoceptor agonists
Salbutamol sulfate for inhalation
Salbutamol sulfate
Salbutamol sulfate (ventolin)
Terbutaline sulfate
Terbutaline sulfate

3.1.2 Compound antimuscarinic bronchodilators
Ipratropium bromide 0.5 mg. + fenoterol 1.25 m
Ipratropium bromide 0.5 mg. + fenoterol 1.25 m
3.1.3 Theophyline

Aminophylline

Theophylline

3.2 Corticosteroids

Budesonide

Salmeterol + fluticasone propionate (Seretide)
Salmeterol + fluticasone propionate (Seretide)

3.3 Leukotriene receptor antagonists

Montelukest sodium

3.4 Antihistamines
Chlorpheniramine maleate
Chlorpheniramine maleate
Chlorpheniramine maleate
Hydroxyzine hydrochloride
Cetirizine hydrochloride

Tripolidine2.5mg +pseudoephedrine 60mg

3.5 Pulmonary surfactants

3.6 Cough preparation

Route of Administration

tablet 20 mg
capsule 300 mg
tablet 600 mg
tablet 20 mg

solution 20 ml (5 mg)
syrup (2 mg / 5 ml)
metered - dose inhaler
injection 0.5 mg / ml

tablet 2.5 mg.

MDI
solution (tube 4 ml)

injection 25 mg /ml

tablet 200 mg (SR)

MDI
DPI (50/100)
DPI (50/250)

tablet 10 mg.

tablet 4 mg

syrup 2 mg/ 5 ml
injection 10 mg / ml
tablet 10 mg

tablet 10 mg.
tablet
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Drug

3.6.1 Cough suppressants

Dextromethorphan hydrochloride

Mist.tussis

Ropect (codeine + glyceryl + phenyl)

Route of Administration

Pharmaceutical Form & Strength

tablet 15 mg.
mixture ( brown mixture )

tablet

3.6.2 Expectorants and demulcent cough preparations

Bromhexine HCL
Bromhexine HCL

Acetylcysteine

3.7 Systemic nasal decongestants

Pseudoephedrine Hcl

4. Central nervous system

4.1 Hynotics and anxiolytics

Alprazolam

Clonazepam

Diazepam

Diazepam

Diazepam

Dipotassium clorazepate
Lorazepam

Hydroxyzine

4.2 Drugs used in psychoses and related disorders

4.2.1 Antipsyxhotic drugs
Chlorpromazine
Chlorpromazine

Haloperidol

Haloperidol

Perphenazine

Perphenazine

4.2.2 Antimanic drugs
Carbamazepine

Sodium valproate (Depakin)
Sodium valproate (Depakin)

4.3 Antidepressant drugs

tabet 8 mg
syrup 4 mg / 5 ml.
powder 200 mg.

tablet 60 mg

tablet 0.25 mg.

tablet 0.5 mg. (Rivotil)
injection5mg / ml (2 ml)
tablet 2 mg

tablet 5 mg

capsule 5 mg (tranxene)
tablet 0.5 mg

tablet 10 mg

tablet 50 mg
injection 50 mg/2ml
tablet 2 mg
injection 5 mg/ml
tablet 4 mg

tablet 8 mg

tablet 200 mg
tablet 200 mg
syrup 200 mg /ml



a6y Route of Administration

7 oyt Drug Pharmaceutical Form & Strength
11 n Amitriptyline hydrochloride tablet 10 mg
112 a Amitriptyline hydrochloride tablet 25 mg
113 n Fluoxetine hydrochloride tablet 20 mg

4.4 Central nervous system stimulants
4.5 Drugs used in nausea and vertigo

4.5.1 Drugs used in nausea and vomitting

/ n Domperidone tablet 10 mg
/ n Domperidone suspension 30 ml (5 mg/5 ml)
/ n Metoclopramide tablet 10 mg
/ n Metoclopramide injection 10 mg /2 ml
4.5.2 Drugs used in vestibular disorders
114 A Betahistine (Merislon) tablet 6 mg
115 NED Cinnarizine tablet 25 mg
116 n Dimenhydrinate tablet 50 mg
117 na Dimenhydrinate injection 50 mg /ml
4.5.2 Drugs used in vestibular disorders
/ A Betahistine (Merislon) tablet 6 mg
4.6 Analgesics and antipyretics
118 n Paracetamol tablet 325 mg
119 n Paracetamol tablet 500 mg
120 n Paracetamol syrup 120 mg/5ml
121 a Ibuprofen 400 mg ( film coated)
122 a Ibuprofen syrup 100 mg / 5 ml
/ n ASA gr. 300 tablet 300 mg.
123 n HAnearalas capsule
4.7 Analgesics
4.7.1 Opioid analgesics
124 @ Tramadol hydrochloride capsule 50 mg
125 A Tramadol hydrochloride injetion 50 mg / ml
126 a Morphine sulfate injection 10 mg /ml
127 @ Pethidine hydrochloride injection 50 mg /ml

4.7.2 Drugs for neuropathic pain
/ n Amitriptyline hydrochloride tablet 10 mg
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/ n Amitriptyline hydrochloride
/ n Carbamazepine

4.7.3 Antimigraine drugs
4.7.3.1 Drug for acute migraine attack

/ n Paracetamol
/ n Paracetamol
/ n Aspirin
/ n Aspirin
/ n Ibuprofen
/ n Ibuprofen
128 a Ergotamine 1 mg + caffeine 100 mg
4.7.3.2 Drug used in prophylaxis of migraine
/ n Ibuprofen
/ A Ergotamine 1 mg + caffeine 100 mg
/ n Amitriptyline hydrochloride
/ n Propranolol hydrochloride
129 Cyproheptadine
130 NED Flunarizine
/ 9 Sodium valproate (Depakin)
4.8 Antiepileptics
4.8.1 Drugs used in the control of epilepsy
/ n Carbamazepine
/ 2 Clonazepam
131 n Phenobarbital sodium
132 n Phenobarbital sodium
133 n Phenytoin sodium
/ 2 Sodium valproate
/ n Sodium valproate
/ n Magnesium sulfate
4.8.2 Drugs used in status epilepticus
/ n Diazepam
/ n Diazepam
134 n Phenytoin sodium

Route of Administration

Pharmaceutical Form & Strength

tablet 25 mg

tablet 200 mg

tablet 325 mg

tablet 500 mg

tablet 81 mg

300 mg (enteric coated)
film coated tablet 200 mg
400 mg (film coated)
tablet

400 mg (film coated)
tablet

tablet 10 mg

tablet 10 mg

tablet 4 mg

capsule 5 mg

tablet 200 mg.

tablet 200 mg

tablet 0.5 mg

tablet 30 mg

tablet 60 mg

capsule 100 mg

tablet 200 mg

syrup 200 mg / ml
injection5mg / ml (2 ml)

injection 5 mg /ml (2 ml)
tablet 2 mg uaz 5mg
injection 50 mg/ml
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17 Pharmaceutical Form & Strength

4.9 Drugs used in parkinsonism and related disorder

/ 2 Clonazepam tablet 0.5 mg
135 n Levodopa + carbidopa monohydrate tablet 250 + 25 mg
136 n Trihexylphenidyl hydrochloride (Artane) tablet 2 mg

/ n Atenolol 50 mg tablet 50 mg.

/ n Propranolol hydrochloride tablet 10 mg.

/ n Diazepam tablet 5uaz 2mg

4.10 Drugs used in substance dependence
5. Infections
5.1 Antibaterial drugs

5.1.1 Penicillins

137 a Amoxicillin capsule 250 mg

138 n Amoxicillin capsule 500 mg

139 a Amoxicillin dry syrup 125 mg /5 ml

140 n Amoxicillin dry syrup 250 mg/5ml

141 n Ampicillin sodium powder for injection 250 mg
142 n Ampicillin sodium powder for injection 500 mg
143 n Ampicillin sodium powder for injection1g

144 n Cloxacillin sodium powder for injection1g

145 a Dicloxacillin sodium capsule 250 mg

146 n Dicloxacillin sodium dry syrup 62.5 mg /5 ml

147 n Benzathine benzylpenicillin powder for injection 1.2 iu
148 n Penicillin 6 powder for injection 5 iu
149 n Penicillin v tablet 125 mg

150 n Penicillin v tablet 250 mg

151 n Penicillin v syrup 125 mg / 5 ml

152 A Co - amoxiclave (amoxicillin trihydrate + clavulanic ~ tablet 1g ( 875 + 125 mg)
153 =a Co - amoxiclave (amoxicillin + clavulanic acid) dry syrup 156 mg/5 ml

154 A Co - amoxiclave (amoxicillin sodium + clavulanic acic  powder for injection(1g+0.2g)

5.1.2 Cephalosporins,cephamycins and other beta-lactams
155 n Cephalexin capsule 500 mg
156 a Ceftriaxone powder for injection1g

157 a Cefotaxime powder for injection1g
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Drug

Ceftazidime

5.1.3 Tetracyclines

Doxycycline hydrochloride

5.1.4 Aminoglycosides
Amikacin

Gentamicin sulfate

5.1.5 Macrolides

Erythromycin

Roxithromycin

5.1.6 Quinolones

Ciprofloxacin

Norfloxacin

Norfloxacin

Ofloxacin

5.1.7 Some other antibacterials

Clindamycin

Metronidazole

Metronidazole

Metronidazole

Lincomycin hydrochloride

5.1.8 Sulfonamides and trimethoprim

Co-trimoxazole
Co-trimoxazole

5.1.9 Antituberculous drugs
Rifafour e275

Rifinah
Rifinah
Ethambutol
Ethambutol
TIsoniazid
Pyrazinamide

Rifampicin

Route of Administration
Pharmaceutical Form & Strength

powder for injection1g

capsule 100 mg

injection 500 mg / vial
injection 80 mg /2 ml

dry syrup 125 mg /5 ml
tablet 150 mg

tablet 250 mg
tablet 100 mg
tablet 400 mg
tablet 100 mg

injection 150 mg / ml
tablet 200 mg

injection 5 mg / ml (100 ml)
suspension 200 /5 ml
injection 300 mg /ml

tablet (400 + 80 mg)

suspension(200+40) mg /5 ml

Rifam 150 mg + INH 75 mg +
PZA 400 mg + Etam 275 mg

Rifam 150 mg + INH 100 mg
Rifam 300 mg + INH 150 mg
tablet 400 mg

tablet 500 mg

tablet 100 mg

tablet 500 mg

capsule 300 mg
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Drug

Rifampicin
Streptomycin
Ofloxacin
5.1.10 Antileprotic drugs
5.2 Antifungal drugs
Fluconazole
Griseofulvin
Amphotericin B
Ketoconazole
5.3 Antiviral drugs
5.3.1 Non-antiretrovirals
Acyclovir
Acyclovir
Lamivudine (3TC)
5.3.1 Antiretrovirals
Zidovudine (AZT)
5.3.1 Antiretrovirals
Zidovudine (AZT)
Zidovudine (AZT)
Lamivudine (3TC)
Lamivudine (3TC)
Stavudine (D4T)
Nervirapine
Nervirapine

GPO-Vir S30

Effavirenz

Didanosine

Lopinavir 200 mg / ritonavir 50 mg

Indinavir sulfate

GPOz

Ritonavir

Route of Administration

Pharmaceutical Form & Strength

capsule 450 mg
powder for injection1g

tablet 100 mg

capsule 200 mg
tablet 500 mg
powder for injection 50 mg / vial

tablet 200 mg

tablet 400 mg
cream 5% (19.)
tablet 150 mg.

tablet 100 mg

tablet 300 mg

syrup 100 mg / 5 ml (200 ml)
tablet 150 mg

syrup 10 mg /ml

tablet 30 mg

suspension 10 mg /ml

tablet 200 mg.

tablet(3TC 150 mg+D4T 30 mg
+ nevirapine 200 mg)

tablet 600 mg

tablet 125 mg

tablet

tablet 400 mg
tablet(nevirapine 200 mg
+3TC 150 mg + AZT 250 mg)
capsule 100 mg
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Drug

Tenofovir disoproxil fumarate

Zilarvir

5.4 Antiprotozoal drugs

5.4.1 Antimalarials

Chloroquine phosphate
Primaquine

Quinine sulfate

Quinine sulfate

5.4.2 Other antiprotozoa drugs
Metronidazole

Metronidazole

5.5 Anthelmintics

Albendazole

Albendazole

5.6 Antiseptics

chlorhexidine gluconate
Chlorhexidine gluconate
Glutaraldehyde

Ethyl alcohol

Ethyl alcohol
Formaldehyde

Sod. Hypochlorite
Hydrogen peroxide
Povidone iodine
Povidone iodine

6. Endocrine systems

6.1 Drugs used in diabetes

6.1.1 Insulins

Human insulin mix 70/30

Human insulin mix 70/30

NPH insulin human (humanlin-N)
Regular insulin human (humanlin-R)

6.1.2 Oral antidiabetic drugs

Route of Administration

Pharmaceutical Form & Strength

tablet 300 mg
tablet (AZT300 mg+3TC 150mg)

tablet 250 mg
tablet 15 mg

tablet 300 mg
injection 300 mg /ml

tablet 200 mg
injection 5 mg /ml (100 ml)

tablet 200 mg

suspension 100 mg /5 ml

solution 0.5 %
scrub 4 %
solution 2%
solution 70 %
solution 95 %
solution
solution 10 %
solution 450 ml
solution 10%

scrub 7.5%

injection 100 iu/ml (10 ml)
cartridge 100 iu/ml (3 ml)
injection 100 iu/ml (10 ml)
injection 100 iu/ml (10 ml)



a6y Route of Administration

7 oyt Drug Pharmaceutical Form & Strength
228 n Glibenclamide tablet 5 mg

229 Glipizide tablet 5 mg

230 n Metformin tablet 500 mg

6.2 Thyroid and antithyroid drugs
6.2.1 Thyroid hormones
231 n Levothyroxine sodium (eltroxin) tablet 0.1mg (100 mcg)
6.2.2 Antithyroid drugs
232 Propylthiouracil tablet 50 mg

6.3 Corticosteroids

233 n Dexamethasone injection 4 mg /ml
234 Prednisolone tablet 5 mg

235 n Hydrocortisone injection 100 mg
236 NED Triamcinolone acetonide injection 10 mg /ml

6.4 Sex hormones
6.4.1 Female sex hormones
237 n Norethisterone (primolut-n) tablet 5 mg
238 « Conjugated estrogen tablet 0.625 mg
6.4.2 Male sex hormones and antagonists
6.5 Hypothalamic and pituitary hormones
6.5.1 Hypothalamic and anterior pituitary hormones
6.5.2 Posterior pituitary hormones and antagonists
6.6 Drugs affecting bone metabolism
6.7 Other endocrine drugs
7. Obstetrics , gynaecology and urinary - tract disorders
7.1 Drugs used in obstetrics
7.1.1 Prostaglandins , prostaglandins antagonists and oxytocics
239 n Methylergometrine maleate injection 0.2 mg / ml
240 n Oxytocin injection 10 iu/ml
7.1.2 Myometrial
/ n Terbutaline tablet 2.5 mg.
/ n Terbutaline injection 0.5 mg / ml
7.2 Treatment of vaginal and vulval conditions

241 n Clotrimazole vaginal tablet 100 mg
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Drug

7.3 Contraceptives

Oral pill (895 microgest)

( ethinylestrsdiol 0.03 mg+ levonorgestrel 0.15 mg )
Medroxyprogesterone acetate (Sterile susp.)
7.4 Drugs for genito-urinary disorders

7.4.1 Drugs for benign prostatic hyperplasia

Doxazosin

Route of Administration

Pharmaceutical Form & Strength

tablet

injection depot 50 mg/ml

tablet 2 mg

7.4.2 Drugs for urinary frequency, enuresis and incontinence

7.4.3 Drugs used in alkalinisation fo urine
8. Malignant disease and immunosuppression

9. Nutrition and blood

9.1 Whole blood , blood products and drugs used in some blood disorders

9.1.1 Whole blood and blood products
9.1.2 Whole blood and blood products

Folic acid

tablet 5 mg

9.1.3 Drugs used in bone marrow transplantation

9.2 Fluid and electrolytes
Glucose
Glucose

Glucose powder

Calcium polystyrene sulfonate (Kalimate)

Haemaccel
Potassium chloride
Potassium chloride

Sodium bicarbonate

Sodium bicarbonate (44.6 mEq / 50 ml)

9.3 Vitamins
Multivitamins
Multivitamins
Phytomenadione( vitamin k1)
Phytomenadione( vitamin k1)
Vitamin B complex

Vitamin B complex

injection 50% (20 ml)
injection 50% (50 ml)
powder

powder 5 g

injection solution 500 ml
injection 40 mEq (20 ml )
elixir 10%

tablet 300 mg.

injection 3.75 g /50 ml

syrup

tablet

injection 10 mg /ml
injection 1 mg/0.5ml
tablet

injection 1 mg/ml
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Drug

Vitamin Bl
Vitamin B6
Vitamin C
Obimin A-Z

9.4 Intravenous nutritions

9.5 Minerals

10.1

Calcium carbonate
Calcium gluconate
Ferrous fumarate
Ferrous drop
folic acid
Magnesium sulfate
10. Musculoskeletal and joint diseases
Drugs used in rheumatic diseases and gout
10.1.1 Non-steroidal anti-inflammatory drugs
Aspirin
Aspirin
Diclofenac sodium
Diclofenac sodium
Ibuprofen
Tbuprofen
Piroxicam
Mefenamic acid
10.1.2 Disease-modifying antirheumatic drugs

Chloroquine phosphate

Route of Administration

Pharmaceutical Form & Strength

injection 100 mg/ml (1 ml)
tablet 50 mg.

tablet 100 mg

tablet

tablet 1250 mg
injection 10% (10 ml)
tablet

syrup

tablet

injection 50% (2 ml)

tablet 81 mg

tablet 300 mg

enteric coat tablet 25 mg
injection 25 mg/ml (3 ml)
400 mg (film coated)
syrup 100 mg / 5 ml
capsule 10 mg

tablet 500 mg

tablet 250 mg

10.1.3 Drugs for treatment of gout and hyperuricaemia

Allopurinol

Colchicine

10.2 Drugs used in neuromuscular disorder

tablet 100 mg
tablet 0.6 mg

10.2.1 Drugs which enhance neuromuscular disorder

10.2.2 Skeletal muscle relaxants
Diazepam

Tolperisone

tablet 2 mg
tablet 50 mg
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7 oyt Drug Pharmaceutical Form & Strength
11 Eye
11.1 Anti-infective eye preparations
273 n Chloramphenicol ophthalmic solution
274 n Oxytetracycline ophthalmic ointment
275 n Polymyxin-b +Neomycin+Gramicidin (§05 Poly-of eye drop

11.1.2 Antibacterials with corticosteroids
276 m Dexamethasone phosphate 0.1% + eye/ear drop
Neomycin sulfate 0.5% (§a5 Dex-oph)
11.1.3 Antifungals
11.1.4 Antiviral
11.1.1 Antibacterials and eye wash solution
11.2 Corticosteroids and other anti-inflammatory preparation
277 n Antazoline hydrochloride + Tetrahydrozoline ophthalmic solution
hydrochloride ( Hista - oph )

11.1.2 Antibacterials with corticosteroids

11.3 Mydriatics and cycloplegics
11.4 Drugs for treatment of glaucoma
11.5 Local anaesthetics
278 Tetracaine eye drop 0.5 %
11.6 Tear deficiency , ocular lubricants and antagonists
279 NED Artificial tear eye drop
11.7 Ocular diagnostic and peri-operative preparations
12. Ear , nose and oropharynx
12.1 Drugs acting on the ear
280 n Chloramphenicol ear drop solution ear drop
12.2 Drugs acting on the nose
12.3 Drugs acting on the oropharynx
12.3.1 Oropharyngeal antiseptics
281 n Special mouthwash solution
12.3.2 Oropharyngeal antifungal drugs
282 n Clotrimazole lozenge tablet 10 mg.
12.3.3 Other dental preparations



a6y Route of Administration

L veyd Drug
17 Pharmaceutical Form & Strength
283 n Clove oil solution
284 n Zinc oxide + Zinc acetate powder
13. Skin

13.1 Anti-infective skin preparations

13.1.1 Antibacterial preparations

285 u Mupirocin ointment 2% (5 g)
286 f Silver sulfadiazine cream 1% (25 g)
13.1.2 Antifungal preparations
287 f Clotrimazole cream 1% (15 g)
13.1.3 Parasiticidal preparations
288 A Lindane (Gamma benzene hexachloride) cream
13.2 Emollient and barrier preparations
289 n Zinc oxide paste
290 NED Lubricating jelly (pose-jel) Jjelly 5 ounces
291 n UREA 10 % cream
13.3 Topical antipruritics
292 n Calamine lotion lotion 15%
13.4 Topical corticosteroids
293 N} Clobetasol propionate cream 0.05% (5 g)
294 a Prednisolone cream 0.5% (5 g)
295 f Triamcinolone acetonide cream 0.02% (5 g)
296 fn Triamcinolone acetonide cream 0.1% (15 g)
297 f Triamcinolone acetonide lotion 0.1% ( 30 ml)
298 NED Triamcinolone acetonide oral paste 0.1% (1g)
299 NED Salicylic acid + .....steroid......... cream
13.5 Other preparations for psoriasis
300 n Polytar liquid (shampoo) solution 150 ml
13.6 Preparations for warts and calluses
301« Salicylic acid 16.7% +Lactic acid 16.7% (duofilm)  solution 15 ml
14. Immunological products and vaccines
302 Antirabies hyperimmune serum (ERIG) injection 1,000 iu /5ml
303 n BCG (bacillus camette guerin) injection
304 fn Diphtheria - tetanus vaccine (DT ) injection
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Diphtheria - tetanus pertussis vaccine ( DTP )
DTP + Hep B
Influenza vaccine
Hepatitis B vaccine
Japanese encephalitis vaccine
Measles - mumps - rubella vaccine ( MMR )
Poliomyelitis vaccine ( OPV )
Rabies vaccine
Tetanus vaccine
Tatanus antitoxin (horse)
15. Anaesthesia
15.1 General anaesthesia
15.1.1 Intravenous anaesthetics
Ketamine hydrochloride

15.1.2 Inhalational anaesthetics

Route of Administration

Pharmaceutical Form & Strength

injection
injection
injection
injection
injection
injection
oral solution
injection
injection

injection 1,500 iu

injection 50 mg / ml

15.1.3 Muscle relaxants ( Neuromuscular blocking drugs )

15.1.4 Sedative and analgesic peri-operative drugs

Diazepam

Midazolam

Morphine sulfate
Pethidine hydrochloride

injection5mg / ml (2 ml)
tablet 15 mg

injection 10 mg/ml (1 ml)
injection 50 mg /ml (1 ml)

15.1.5 Anticholinesterases and antimuscarinic drugs used in anaesthesia

Atropine sulfate
15.2 Local anaesthesia

Lidocaine HCI

Lidocaine HCI

Lidocaine HCI

Lidocaine HCI +Epinephrine

16. Antidotes

LU AN R e 9 Tuld
LATULANEITZUUTRTR
LUl ANETEUULsEEIN

Acetycysteine

injection 0.6 mg/ml

jelly 2 % (30 g.)
injection 2 % (50 ml)
spray 10 % (50 ml)

injection dental cartridge

injection
injection
injection

injection 300 mg/3ml
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330
331
332
333
334
335
336
337
338
339
340
341
342
343
344
345
346
347
348
349

350

17.

Drug

Acetylcystiene
Activated charcoal
Adrenaline
Atropine sulfate
Calcium gluconate

Naloxone HCL

Pralidoxime chloride (2 - PAM )
calcium polystyrene sulphonate (Kalimate)

Contrast medias and Radiopharmaceuticals

Meglumine ioxitalamate

18. Solutions correcting water , electrolyte and acid -

Acetar
D-5-S
D-5-5/2
D-5-5/2
D-5-5/3
D-5-5/3
D-5-5/4
D-5-W
D-5-W
D-5-W
D-10-W
NSS
NSS
NSS
NSSs/2
NSS for Irrigation
SW for Irrigation
SWFI
SWFI
SWFI
19. Miscellaneous

Ammonia

Route of Administration

Pharmaceutical Form & Strength

powder 200 mg
powder 5g
injection 0.6 mg/ml
injection 0.6 mg/ml
injection 10% 10 ml
injection 0.4 mg/ml
powder for injection

powder

350 mg /ml as iodine solution
base disturbances
injection solution 1000 ml
injection solution 1000 ml
injection solution 500 ml
injection solution 1000 ml
injection solution 500 ml
injection solution 1000 ml
injection solution 500 ml
injection solution 100 ml
injection solution 500 ml
injection solution 1000 ml
injection solution 1000 ml
injection solution 3 ml
injection solution 100 ml
injection solution 1000 ml
injection solution 1000 ml
irrigation solution 1000 ml
irrigation solution 1000 ml
injection 2 ml

injection 5 ml

injection 10 ml

solution 450 ml



L veyd Drug
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351 NED Essentiale
352 NED Sofra-tulle
20. enayulns
/ ED ufiutiy
353 ED WWASHIZN6
/ ED Whnzanalas
/ ED NEWNWUN
354 ED ENANNTUTY

5IU51E8ANT N URY &sazale = 354 sqanns
en ED = 326 sanns
en NED = 28 shans

Route of Administration
Pharmaceutical Form & Strength

soft capsule

capsule
capsule
capsule
capsule

tablet
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